Acme Racing

Opgraderinger til Acme Racing fjernstyrede Biler
Bedste sælgere
Sorter stigende

Tabel Liste

30 pr side

Varer 91 at 120 af 124 samlede

  1. Upgrade Pack For NB16 - FOR NEW SH.07 ENGINE

    Upgrade Pack For NB16 - FOR NEW SH.07 ENGINE

    535,00 kr

    PLEASE NOTE THE EXHAUST MANIFOLD IS NOT COMPATIBLE WITH THE OLD SH.07 OR GO.07 ENGINES

    Please ensure to check the picture of the product against the parts on your model

    PLEASE NOTE YOU WILL ALSO NEED THE BELOW PARTS TO FIT YOUR UPGRADED SHOCKS TO THE UPGRADED SHOCK TOWERS;

    30796 BM3*12 BH screw 10 pcs

    30860 BM3*20.5 Screws 10 pcs

    30080 M3 Nylon Nut 10 pcs

  2. Upgrade Parts Pack For NB16T - FOR SH.07 NEW ENGINE

    Upgrade Parts Pack For NB16T - FOR SH.07 NEW ENGINE

    535,00 kr

    PLEASE NOTE THE EXHAUST MANIFOLD IS NOT COMPATIBLE WITH OLD SH.07 OR GO.07 ENGINES

    Please ensure you check the product picture against the parts on your model

    PLEASE NOTE YOU WILL ALSO NEED THE BELOW PARTS TO FIT YOUR UPGRADED SHOCKS TO THE UPGRADED SHOCK TOWERS;

    30796 BM3*12 BH screw 10 pcs

    30860 BM3*20.5 Screws 10 pcs

    30080 M3 Nylon Nut 10 pcs

    The price of this pack has been greatly reduced to reflect this.
  3. Printed Body for brawler - Black
  4. Aluminium Clutch Shoes - New Style

    Aluminium Clutch Shoes - New Style

    103,00 kr
    These are the new style aluminium clutch shoes with newly designed upgraded springs.
  5. Steel Clutch Bell & Steel Spur Gear Set
  6. Heatsink 1pc

    Heatsink 1pc

    27,00 kr
    6BS901-070
  7. Front Alum. Shocks 2pcs
  8. Rear Alum. Shocks 2pcs
  9. Alum air filter 1/16th
  10. Upgrade Pack For NB16 - FOR OLD SH.07 AND GO.07 ENGINE VERSION

    Upgrade Pack For NB16 - FOR OLD SH.07 AND GO.07 ENGINE VERSION

    561,00 kr

    PLEASE NOTE THE EXHAUST MANIFOLD IS NOT COMPATIBLE WITH NEW SH.07 ENGINES

    PLEASE ENSURE YOU CHECK THE PICTURE AGAINST THE PARTS ON YOUR MODEL BEFORE TO ENSURE YOU ARE ORDERING THE CORRECT ITEM

    PLEASE NOTE YOU WILL ALSO NEED THE BELOW PARTS TO FIT YOUR UPGRADED SHOCKS TO THE UPGRADED SHOCK TOWERS;

    30796 BM3*12 BH screw 10 pcs

    30860 BM3*20.5 Screws 10 pcs

    30080 M3 Nylon Nut 10 pcs

  11. Two speed complete 1 set
  12. Alum. Front Shock Tower

    Alum. Front Shock Tower

    55,00 kr
    FOR BUGGIES ONLY
  13. Alum. Rear Lower Sus. Arms L/R

    Alum. Rear Lower Sus. Arms L/R

    178,00 kr
    FOR BUGGIES ONLY
  14. Front CVD 2pcs

    Front CVD 2pcs

    167,00 kr
    FOR BUGGIES ONLY
  15. Alum. Tuned Pipe W/Manifold for NB16 & NB16T - FOR GO.07 AND OLDER SH.07 ENGINE
  16. Carbon Front Tower

    Carbon Front Tower

    96,00 kr
    FOR BUGGIES ONLY
  17. Rear Diff. Box Complete (Metal Gears)

    Rear Diff. Box Complete (Metal Gears)

    177,00 kr
    ORDER 32003 INSTEAD
  18. Alum. Exhaust Pipe 1set
  19. A2015T Werewolf TO A2022T Truggy Conversion Kit

    A2015T Werewolf TO A2022T Truggy Conversion Kit

    411,00 kr
    A2015T Werewolf TO A2022T Truggy Conversion Kit. Includes all the parts needed to convert the Acme Werewolf into the Supersonic Monster truck.
    33211
  20. Aluminium Front Susp. Arms For Circuit Thrash & Dune Buggy
  21. Front Metal Shock Complete for Dune Buggy 2pcs
  22. Aluminium Diff. Gear Housing
  23. Titanium M5 Ball Head Screw 4pcs

    Titanium M5 Ball Head Screw 4pcs

    160,00 kr
    390012 - These are for use with upgraded knuckle arms only - Codes 390003 and 390004.
  24. Aluminium Wheel Hubs 12mm Hex
  25. Hardened Spur Gear 42T

    Hardened Spur Gear 42T

    118,00 kr
    This is for single speed gearboxes only.
  26. Hardened Spur Gear 43T

    Hardened Spur Gear 43T

    118,00 kr
    390020 - Hardened Spur Gear 43T
  27. Spur Gear 44T

    Spur Gear 44T

    128,00 kr
    390021
  28. Steel Main Pinion Gear
  29. Rear Bulkheads Left & Right
  30. Alum Front Bulkheads Left & Right
Bedste sælgere
Sorter stigende

Tabel Liste

30 pr side

Varer 91 at 120 af 124 samlede